
ROY COOPER
Governor

MICHAEL S. REGAN
Secretary

LINDA CULPEPPER
Director

John Nichols

Director ofPublic Utilities

County of Brunswick
PO Box 249

Bolivia, North Carolina 28422- 0249

Dear Mr. Nichols: 

NORTH CAROLINA

Environmental Quality

August 23, 2019

Subject: Final NPDES Permit Renewal & 

Expansion

Permit NCO086819

NE Brunswick WWTP

Brunswick County
Grade III/IV Biological WPCS

SIC Code 4952

Division personnel have reviewed and approved your application for renewal ofthe subject permit. 
Accordingly, we are forwarding the attached NPDES permit. This permit is issued pursuant to the
requirements of North Carolina General Statute 143- 215. 1 and the Memorandum of Agreement

between North Carolina and the U.S. Environmental Protection Agency dated October 15, 2007
[...]
Effluent Pollutant Scans, effluent monitoring, and pretreatment monitoring requirements. 
Current Division PQL' s can be found at: https:HdN.nc.gov/about/divisions/water- 
resources/water-resources-data/water-sciences-homepage/microbiology-inorganics- 
branch/methodspals-g
A Cape Fear River nutrient reopener condition has been added. See A. (7.). 

Federal regulations require electronic submittal of all discharge monitoring reports
DMRs) and program reports. The final NPDES Electronic Reporting Rule was adopted

and became effective on December 21, 2015. The requirement to begin reporting
discharge monitoring data electronically using the NC DWR' s Electronic Discharge
Monitoring Report (eDMR) internet application has been added to your final NPDES
permit. See Special Condition A. (8.) 

Regulatory citations have been added to each Special Condition. 
Parameter codes have been added to Special Conditions A. (1.)-( 3.) Effluent Limitations

and Monitoring Requirements. 

Page 2 of 3

I



If any parts, measurement frequencies or sampling requirements contained in this permit are
unacceptable to you, you have the right to an adjudicatory hearing upon written request within
thirty ( 30) days following receipt of this letter. This request must be in the form of a written

petition, conforming to Chapter 150B of the North Carolina General Statutes, and filed with the
Office of Administrative Hearings ( 6714 Mail Service Center, Raleigh, North Carolina 27699- 
6714). Unless such demand is made, this decision shall be final and binding. 

Please note that this permit is not transferable except after notice to the Division. The Division
may require modification or revocation and reissuance of the permit. This permit does not affect
the legal requirements to obtain other permits which may be required by the Division of Water
Resources or any other Federal, State, or Local governmental regulations. 

If you have any questions concerning this permit, please contact David Hill at ( 919) 707- 3612 or
via email at David.hill@ncdenr.gov. 

Sincerely, 

i a Culp D ctor

vision of Water Resources, NCDEQ

Enclosure: Response to Comments

Hardcopy: NPDES Files

Central Files

Ecopy: US EPA Region 4

DWR/Wilmington Regional Office/Water Quality Regional Operations
DWR/Ecosystems Branch/Mark Vander Borgh

DWR/Aquatic Toxicology Branch/Hannah Headrick
DWR/PERCS/ Deborah Gore

Page 3 of 3



August 12, 2019

Response to Brunswick County comments on draft NPDES permit NC0086819, NE Brunswick WWTP. 

Comment 1: 

Special Condition A ( 8) Mercury Minimization Plan ( GS 143- 215. IIb)) 

Review of quarterly historical mercury testing indicates that the facility consistently achieves limits< 1

ng/ L. The past 10 samples (2. 5 years) have an average of< 1 ng/ L with the highest result being 1. 57 ng/ L. 

We do not believe this is sufficient basis to require the Mercury Minimization Plan and request that this

condition be removed from the permit. The results of the past 10 samples are provided as follows
results excluded)... 

Response 1: 

The Division concurs since significant quantities above 1 ng/ L did not occur in the last three years. In

addition, given that the Dental Amalgam effluent rule has become effective, an MMP will not be
required at this time. 

Comment 2: 

Special Condition A( 6) Schedule of Outfall Compliance (Total Copper, Nickel, Zinc Monthly Monitoring
Limits) 

It is our opinion that the imposition of copper, nickel, and zinc limits is based on test/ detection results

that do not accurately reflect the actual concentrations in the waste stream. Our past test methods for

these metals have not provided the accuracy necessary for comparison to the limits stipulated in the
draft NPDES Permit. Subsequently, the County has recently engaged a testing company that has the

capability to perform tests to the accuracy level required. Testing under the methodology was recently

received ( 07- 02- 19) and provided the following results ( results excluded)... 

Based on this, the County requests the following for consideration/ modification to the current draft

permit requirements: 

The current NPDES Permit provides for 3. 8 MGD of effluent disposal. With consideration for recent

testing changes to meet the accuracy required, allow the facility to continue operation without the

proposed limits (monitoring/ reporting only). When the actual average daily flow exceeds 3. 8 MGD, if
test results indicate the metals are below the stipulated limits, then the requirement for compliance

would not be included. This would necessitate modifying the existing 3 . 8 MGD tier to monitoring and
reporting only for Total Copper, Nickel, and Zinc. If monitoring data did indicate elevated levels for the
subject metals the County would initiate a WER study for all hardness dependent metals. We

respectfully request one year after reaching the 3. 8 MGD tier for completion of the WER study. Once the

WER study is completed, apply the results which may provide for higher limits that mitigate the

proposed limits for the three pollutants. 

Additionally, the County consistently meets compliance for BOD, TSS, NH3, DO, Ph, Enterococci and

Conductivity. We request a continuation of the 3/ week sampling. The West Brunswick Regional Facility



WQ0023693), permitted for 6.0 MGD, is currently required 3/ week sampling for similar constituents. As

an alternative, we suggest evaluating the increased sampling requirements once the actual average daily
flow exceeds 3. 8 MGD. 

Response 2: 

While variation in the detection levels could affect the predictive values used in the Reasonable

Potential Analysis, effluent values showed actual detections for each parameter above the water quality
standard which would trigger effluent limits regardless of the statistical variation in the effluent values. 

The current three-year compliance schedule should provide reasonable time for the County to evaluate

sources, processes, controls, and other options to bring those parameters into compliance as effluent
values were already low and near the effluent limit values. Please be reminded that while dilution

modeling or WER studies may help the County in revising the limits for these parameters, EPA does not
consider either to be a corrective action plan. 

The sampling frequency for the other parameters mentioned are required by rule 15A NCAC 02B .0508

based on the facility grade. Facility grade is determined by 15A NCAC 08G which classifies facilities

greater than 2. 5 MGD as grade IV, which requires daily sampling for most parameters. The West
Brunswick facility is a non -discharge facility and monitoring frequency requirements are not comparable
to a surface discharge facility. The Division does have reduced monitoring frequencies for exceptionally
performing facilities for the parameters BOD, NH3- N, and TSS, but those require three years of effluent

data and would need to be evaluated after each phase of expansion to determine performance at each
flow tier. 



Permit NCO086819

STATE OF NORTH CAROLINA

DEPARTMENT OF ENVIRONMENTAL QUALITY
DIVISION OF WATER RESOURCES

PERMIT

TO DISCHARGE WASTEWATER UNDER THE

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of North Carolina General Statute 143- 21S. 1, other lawful
standards and regulations promulgated and adopted by the North Carolina Environmental
Management Commission, and the Federal Water Pollution Control Act, as amended, the

Brunswick County

is hereby authorized to discharge wastewater from a facility located at

Northeast Regional WWTP
10480 Royster Road NE

Leland

Brunswick County

to receiving waters designated as the Cape Fear River in the Cape Fear River Basin in
accordance with effluent limitations, monitoring requirements, and other conditions set forth
in Parts I, II, III and IV hereof. 

This permit shall become effective October 1, 2019. 

This permit and authorization to discharge shall expire at midnight on September 30, 2024. 

Signed this day August 23, 2019. 

Culpep ector

roqdavision of Water Resources

By Authority of the Environmental Management Commission



Permit NCO086819

SUPPLEMENT TO PERMIT COVER SHEET

All previous NPDES Permits issued to this facility, whether for operation or discharge are
hereby revoked. As of this permit issuance, any previously issued permit bearing this number is
no longer effective. Therefore, the exclusive authority to operate and discharge from this facility

arises under the permit conditions, requirements, terms, and provisions included herein. 

Brunswick County is hereby authorized to: 

1. Continue to operate and maintain an existing 2.475 MGD wastewater treatment facility
consisting of the following components: 

Mechanical and manual bar screen

Mechanical grit removal
Influent flow meter

Equalization tank ( 860,000 gal) 
Dual anaerobic selector tanks

Dual oxidation ditch with mechanical rotors

Rotary drum thickener with polymer injection system
Dual secondary clarifiers
Dual tertiary membrane drum filters
Dual UV disinfection system ( in series) 

Parshall flume effluent flow meter

Cascade post -aeration
Aerated sludge holding tank ( 375,000 gal) 
Autothermal thermophilic aerobic digestion (ATAD) unit

Backup generator facility

This facility is located at the Northeast Regional Wastewater Treatment Plant, 10480 Roster
Road NE, Leland, Brunswick County, and

2. After receiving an Authorization to Construct, construct a new 3. 8 MGD wastewater treatment
plant, and upon submitting an Engineer' s Certification form, operate said treatment works; 

3. After receiving an Authorization to Construct, construct a new 4.975 MGD wastewater
treatment plant, and upon submitting an Engineer' s Certification form, operate said treatment
works; 

4. Discharge from said treatment works at the location specified on the attached map via Outfall
001 into the Cape Fear River, classified SC, Swamp, PNA waters in the Cape Fear River Basin. 

2of12



Permit NCO086819

PART I

A. (1.) EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS [ 2.475 MGD] 

15A NCAC 02B .0400 et seq., 15A NCACO2B .0500 et seq.] Grade III

Biological Water Pollution Control System [ 15A NCAC 08G .0302] 

During the period beginning on the effective date of the permit and lasting until expiration or expansion, 
whichever occurs first, the permittee is authorized to discharge treated municipal wastewater from Outfall
001. Such discharees shall be limited and monitored' by the vermittee as specified below: 

PARAMETER CHARACTERISTICS

PARAMETER CODE

EFFLUENT LIMITS MONITORING REQUIREMENTS

Monthly
Average

Weekly
Average

Daily
Maximum

Measurement

Frequency

Sample

Type

Sample

Location2
Flow 50050 2.475 MGD Continuous Recording I or E

BOD, 5 day, 200C3 C0310

April 1- October 31) 
5.0 mg/L 7.5 mg/L 3/ Week Composite I and E

BOD, 5 day, 20° C3 C0310

November 1- March 31) 
10.0 mg/L 15. 0 mg/L 3/ Week Composite I and E

Total Suspended Solids C0530 10.0 mg/L 15.0 mg/ L 3/ Week Composite I and E

NH3 as N C0610

Apr 1- Oct 31
1. 0 mg/L 3.0 mg/L 3/ Week Composite E

NH3 as N C0610

Nov 1- Mar 31
2. 0 mg/ L 6. 0 mg/ L 3/ Week Composite E

Dissolved Oxygen 00300 Daily Average >_ 6.0 mg/L 3/ Week Grab E

pH 00400 Between 6. 8 and 8. 5 Standard Units 3/ Week Grab E

Temperature °C 00010 Monitor and Report Daily Grab E

Enterococci 61211

geometric mean
35/ 100 mL 276/ 100 mL 3/ Week Grab E

Conductivity 50060 Monitor and Report 3/ Week Grab E

Total Nitroena m C0600 Monitor and Report Monthly Composite E Total

Phosphorus (mg/L) C0665
Monitor and Report Monthly Composite E Conductivity (µ

mhos/cm) 00094 Monitor and Report Daily Grab E Total

Copper5 01042 1. 8 µ g/L 2. 9 µ L Monthly Composite E Total Nickel

501067 4. 1 µ L 37. 3 µ Monthly Composite E Total Zinc 5 01092

42.8 µ /L 47. 6 µ /L Monthly Composite E Acute Toxicity6 TGE6C Monitor and Report

Quarterly Composite E Pollutant Scan? NCO] Monitor and Report

Footnote6 Footnote 6E Dissolved Oxygen (mg/ L) 00300 Monitor

and Report Variable Grab U and D Temperature ° C 00010 Monitor and Report

Variable Grab U and D Conductivity (µ mhos/ cm) 00094 Monitor and

Report Variable2 Grab U and D Footnotes: 1. The permittee shall submit

Discharge

Monitoring Reports electronically using NC DWR'seDMR application system. See Special Condition A. (
8.). 2. Sample locationsI -Influent, E-

Effluent, U-Upstream, D- Downstream. Upstream and downstream samples shall be grab samples collected3/week

during June, July, August, and September and1/week during the remainder of the year. Instream sampling requirements are
provisionally waived inlightofthe permittee's participation in the Lower Cape Fear River Program. Should
participation in the association cease, all instream sampling requirements are immediately reinstated. 3. The
monthly average effluent 110135'

and Total Suspended Solids concentrations shall not exceed 15% of the respective influent value (85% removal). 4. 

Foragiven wastewater sample, 

TN = TKN + NO3- N + NO2-N, where TN is Total Nitrogen, TKN is Total Kjeldahl Nitrogen, and NO3-N and

NO2-N are Nitrate and Nitrite Nitrogen, respectively. Footnotes continued on next page. 3of12



Permit NCO086819

Footnotes continued from A. (1.) EFFLUENT LIMITATION AND MONITORING REQUIREMENTS

5. The facility shall achieve compliance with these limits by October 1, 2022. See Special Condition A. (6.). 
6. Acute Toxicity (Pimphales promelas) No Significant Mortality at 90% with testing in January, April, July, and

October. See Special Condition A. (4.). 

7. The permittee shall perform three effluent pollution scans during the term of this permit. See Special Condition
A. (5). 

There shall be no discharge of floating solids or visible foam in other than trace amounts. 

A. (2.) EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS [ 3. 8 MGD] 

15A NCAC 02B .0400 et seq., 15A NCACO2B .0500 et seq.] Grade IV
Biological Water Pollution Control System [ 15A NCAC 08G .0302] 

During the period beginning upon expansion (and receipt of an Engineer' s Certification) to 3. 8 MGD and
lasting until expiration or expansion, whichever occurs first, the permittee is authorized to discharge
treated municipal wastewater from Outfall 001. Such discharges shall be limited and monitored' by the _ 
permittee as specified below: 

PARAMETER CHARACTERISTICS

PARAMETER CODE

EFFLUENT LIMITS MONITORING REQUIREMENTS

Monthly
Average

Weekly
Average

Daily
Maximum

Measurement

Frequency

Sample

Type

Sample

Location2
Flow 50050 3. 8 MGD Continuous Recording I or E

BOD, 5 day, 20°C3 C0310

April 1- October 31) 
5. 0 mg/L 7.5 mg/L Daily Composite I and E

BOD, 5 day, 20°C3 C0310

November 1- March 31) 
10.0 mg/L 15.0 mg/L Daily Composite I and E

Total Suspended Solids C0530 10.0 mg/L 15.0 mg/L Daily Composite I and E

NH3 as N C0610

Apr 1- Oct 31
1. 0 mg/L 3. 0 mg/L Daily Composite E

NH3 as N C0610

ov 1- Mar 31
2.0 mg/L 6.0 mg/L Daily Composite E

Dissolved Q en 00300 Daily Average > 6.0 m Daily Grab E

H 00400 Between 6.8 and 8. 5 Standard Units Daily Grab E

Temperature °C 00010 Monitor and Report Daily Grab E

Enterococci 61211

geometric mean
35/ 100 mL 276/ 100 mL Daily Grab E

Conductivity 50060 Monitor and Report Daily Grab E

Total Nitrogen' m C0600 Monitor and Report Monthly Composite E

Total Phosphorus m C0665 Monitor and Report Monthly Composite E

Conductivity (µmhos/cm) 00094 Monitor and Report Daily Grab E

Total Copper 5 01042 1. 8 µ 2. 9 L Monthly Composite E Total

Nickel5 01067 4. 1 µ 37. 3 Monthly Composite E Total Zinc

501092 42. 8 µ 47. 6 µ Monthly Composite E Acute Toxicity6 TGE6C Monitor

and Report Quarterly Composite E Pollutant Scan? NCO] Monitor

and Report Footnote 6Footnote6 EDissolved Oxygen (mg/ L) 

00300 Monitor and Report Variablez Grab U and D Temperature ° C 00010 Monitor

and Report Variable Grab U and D Conductivity (µ mhos/ cm) 00094

Monitor and Report Variable2 Grab U and D Footnotes next page 4of12